(S SEMKO

Page 1 (38)

RADIO TEST REPORT

No. 202259R1
EQUIPMENT UNDER TEST
Equipment: Bluetooth Headset HBH-60
Type / model: SonyEricsson 8505004
Manufacturer: SonyEricsson
Tested by request of: Ericsson Technology Licensing AB
SUMMARY

The equipment complies with the requirements of the following standards:

FCC, Part 15, Subpart C (2001);
RSS-210, Issue 5 (November 2001)

Date of issue: October 15, 2002

B ) o ) ) -~ ,J:" ‘
Testedby: B ey Approved by: OM@?/J/%@ K0

Vlad}mir Bazhanov Monica Roos

This report may not be reproduced other than in full, except with the prior written approval by SEMKO.
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The EUT has been tested by request of

Company:

Name of contact:

Sony Ericsson Mobile Communications AB
Nya Vattentornet

SE-221 88 Lund

Sweden

Hakan Sjoberg

Phone : + 46 46 193559

E-mail: hakan.sjoberg@sonyericsson.com

2. EQUIPMENT UNDER TEST (EUT)

2.1 Identification of the EUT

Equipment:

Type/Model:

Serial Number:

FCC ID Number:

Brand name:

Manufacturer:

Rating:

Rating RF output power:
Operating temperature range:
Frequency range:

Antenna gain:

Bluetooth Headset HBH-60
SonyEricsson 8505004

391

PY78505004

SonyEricsson

SonyEricsson

266 VDC(24...28VDC)
Power class 2

-10 to +55 °C

2400 - 24835 MHz

-3,5 dBi

2.2 Additional hardware information about the EUT

The EUT consists of the following unit:

Unit

Bluetooth Headset HBH-60

Type and version Serial number

SonyEricsson 8505004 391

Intertek Testing Services
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2.3 Additional software information about the EUT
During the tests the EUT supported the following software:
Software Version Comment

CAH 109 01 24 R1A -

2.4 Peripheral equipment

Peripheral equipment is defined as equipment needed for correct operation of the EUT, but not included as
a part of the testing and evaluation of the EUT.

Equipment Manufacturer / Type Serial number

Standard Charger CST-13 ERICSSON / 4020070-BV -
Input: 100-240 V, 150mA, 50-60 Hz;
Output: 5,1 V DC, 450 mA
Serial Communication Card Simba -
Power Supply OLTRONIX /B60-1T 2621
Laptop PC IBM /2645-450 55250AY

The EUT was tested using the following cables:

Cable Type Length
RF cable Sucoflex 104 1,5m
Serial cable Standard 1,5m

VAT No. SE556024059901, Registered Office, Stockholm, Sweden S11t
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3. TEST SPECIFICATIONS
3.1 Standards

FCC (2001): Subpart C — Intentional Radiators; §15.247 for frequency hopping systems operating in the
2400 - 2483.5 MHz and 5725 — 5850 MHz; §15.205 for restricted bands; §15.109 and §15.209 for radiated
limits.

RSS-210, Issue 5 (November 2001): Low Power Licence-Exempt Radiocommunication Devices.

3.2 Additions, deviations and exclusions from standards and accreditation

No additions, deviations or exclusions have been made from standards and accreditation.

3.3 Mode of operation during the test )

The EUT was tested supplied by 2,6 V DC. Measurement set-ups for the out-of-band spurious emissions
test are described in Section 12.4. During other tests the EUT was connected to the spectrum analyzer
FSIQ 40 (SEMKO No. 9192) by the cable Sucoflex 104 (SEMKO No. 5186). Spectrum analyzer and the
EUT settings are specified in the corresponding sections. The frequencies and hopping mode of the EUT
were controlled by the PC, through the serial communication link. The software CAH 109 01 24, version
R1A, was used.

3.4 Operating environment

Temperature: 21-22 °C
Relative Humidity:  21-26 %

. Stockholm, Sweden 8111

x
F
z
=
=]
z
o
b

Intertek Testing Services
P ETL SEMKO

VAT No.



@ SEMKO Test report no. 202259R 1

Page 6 (38)

4. TEST SUMMARY

The results in this report apply only to the sample tested:

Test Result Note

15.247(b) | Peak output power Pass
15.247(a) - | TX Output Spectrum — 20 dB Bandwidth Pass
15.247(a) | Carrier frequency separation Pass
15.247(a) | Number of hopping frequencies (channels) Pass
15.247(a) | Time of occupancy (dwell time) Pass
15.247(c) - | Band edge compliance Pass

15.247 (d) | Peak power spectral density Pass

15.109 (a) | Out of band spurious emissions, radiated Pass
15.247(c) | Out of band spurious emissions, radiated Pass

VAT No. SE556024059901, Registered Office, Stockholm, Sweden S111
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5. PEAK OUTPUT POWER

5.1 Test protocol

Date of test: October 10, 2002

The EUT was set to the TX mode and hopping off.
Spectrum analyzer settings:

Span: 10 MHz
RBW: 3 MHz
VBW: 3 MHz
Sweep time: 1 s
Detector: Peak
Trace: Max Hold

Output power (dBm)
Fo = 2402 MHz | Fiya = 2441 MHz | F.p = 2480 MHz | Linut (dBm)
Voo =2,6 V 1.2 1,1 0,2 30

Test conditions

Measurement results were corrected for the cable loss and antenna gain declared by the manufacturer.

Measurement plots are given in Appendix I.

Intertek Testing Services
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6. TXOUTPUT SPECTRUM - 20 dB BANDWIDTH
6.1 Test protocol

Date of test: October 10, 2002

The EUT was set to the TX mode and hopping off.
Spectrum analyzer settings:

Span: 1,5 MHz
RBW: 30 kHz
VBW: 30 kHz
Sweep time: 5 ms
Detector: Peak
Trace: Max Hold

Test report no. 202259R 1
Page 8 (38)

20 dB bandwidth (kHz)

Test diti
est CONQIIONS 27402 Mz | Fopq = 2441 MHz

Frax = 2480 MHz

Limit (kHz)

Vion =26 V 980 974

959

<1000

Measurement plots are given in Appendix I
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7. CARRIER FREQUENCY SEPARATION

7.1 Test protocol

Date of test: October 10, 2002

The EUT was set to the TX mode and hopping on.

Spectrum analyzer settings:

Span: 4 MHz
RBW: 100 kHz
VBW: 100 kHz
Sweep time: 5 ms
Detector: Peak
Trace: Max Hold

Test report no. 202259R 1
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Test conditions

Frequency separation (kHz)

Fioin = 2402 MHz

F

mid — 2441 MHz

Froae = 2480 MHz

Limit (kHz)

Viom = 2,6 V

1002

1002

1010

> 980

Measurement plots are given in Appendix 1.
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8. NUMBER OF HOPPING CHANNELS

8.1 Test protocol

Date of test: October 10, 2002

The EUT was set to the TX mode and hopping on.

Spectrum analyzer settings:

Span: 85 MHz
RBW: 100 kHz
VBW: 100 kHz
Sweep time: 21,5 ms
Detector: Peak
Trace: Max Hold

Frequency range

Test conditions

No. of channels

Limit (No. of channels)

Viom = 2,6 V

79

>75

Measurement plots are given in Appendix 1.
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9. - BAND EDGE COMPLIANCE

9.1 Test protocol

Date of test: October 10, 2002

The EUT was set to TX mode and hopping off.
Spectrum analyzer settings:

Span: 7-9 MHz
RBW: 100 kHz
VBW: 100 kHz
Sweep time: 5 ms
Detector: Peak
Trace: Max Hold

Test report no. 202259R 1
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Band edge compliance

A
Test conditions F. . = 2400 MHz Foo = 2483.5 MHz

Limit (dBc)

Vnom = 2:6 \ '37,9 dBc —41,1 dBc

<-20

Measurement plots are given in Appendix 1.
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10. TIME OF OCCUPANCY (DWELL TIME)
10.1 Test protocol

Date of test: October 10, 2002

The EUT was set to the TX mode and hopping on.
Spectrum analyzer settings:

Determination of transmitting time T

Span: 0 Hz

RBW: 1 MHz

VBW: 1 MHz

Sweep time: 1,05 ms

Single sweep

Detector: Peak

Trace: Clear/Write
Trigger: Video

Determination of the number of times n the channel was active in 30 s
RBW: 100 kHz

VBW: 100 kHz

Sweep time: 105

Time for the channel to be active in30s: S=T *n

Limit: <04 s

Time of occupancy (dwell time)

Test conditions | Test parameters

VAT No. SE5560240599G1, Registered Office, Stockholm, Sweden SIit

Fon = 2402 MHz | Fryq = 2441 MHZ | Fopy = 2480 MHz
T (us) 387,2 3872 3872
Voo = 2,6 V n 98*3=294 100%3=300 98*3=204
S (s) 0,11 0,12 0,11

Measurement plots are given in Appendix 1.
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11. PEAK POWER SPECTRAL DENSITY

11.1 Test protocol

Date of test: October 10, 2002

The EUT was set to the TX mode, hopping on and maximum data rate.
Spectrum analyzer settings:

Span: 1 MHz
RBW: 3 kHz
VBW: 10 kHz
Sweep time: 280 ms
Detector: Peak
Trace: Max Hold

Page 13 (38)

Power spectral density (dBm)

Test conditi
CSLCONANONS e 0400 MHz | Fog = 2441 MHz | F,,. = 2480 Mz

Limit (dBm)

Vnom:2>6v '1658 '17,1 ~17,0

<8

Measurement results were corrected for the cable loss.

Measurement plots are given in Appendix L.
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12. RADIATED SPURIOUS EMISSIONS
12.1 Operating environment

Temperature: 21 °C (15-35°C)
Relative Humidity: 26 % (20-75%
12.2 Measurement uncertainty

Radiated disturbance electric field intensity, 30-1000 MHz; +4.6dB
Radiated disturbance electric field intensity, 1000-26000 MHz: +6,0dB

The measurement uncertainty describes the overall uncertainty of the given measured value during
operation of the EUT.

Measurement uncertainty is calculated in accordance with EA-4/02-1997.

The measurement uncertainty 1s given with a confidence of 95%.

12.3 Test equipment and software

Equipment Manufacturer Type SEMKO No.
Software: R&S ES-K1, V1.60

Test site: Semi-anechoic shielded chamber, 10x20x 8,5 m (Wx Lx H) -

Spectrum analyser/

Measurement receiver: R&S ESAI 2973/2974
Antenna amplifier: SEMKO 7992/7993
Antenna, bilog: Chase CBL6111A 971

Test site: Bluetooth anechoic shielded chamber, 3,68 x 6,98 x 2,35 m (Wx L x H) 12285
Signal analyser: R&S FSIQ 40 9192
Preamplifier: HP 84498 6685
Antenna:

Double Ridge Guide Horn: EMCO 3115 4936
Horn antenna: EMCO 3160-08 30099
Horn antenna: EMCO 3160-09 30101

R&S =Rohde & Schwarz
HP = Hewlett Packard

Intertek Testing Services
TS Enane




VAT No. SE556024059901, Registered Office, Stockholm, Sweden SI11

@ SEMKO Test report no. 202259R 1

Page 15 (38)

12.4 Measurement set-up

12.4.1 Test site: Semi-anechoic shielded chamber (30 = 1000 MHz)

The radiated disturbance electric field intensity was measured in a semi-anechoic chamber at a distance of
3 mand the EUT was placed on a non-metallic table, 0,8 m above the reference ground plane. The
specified test mode was enabled. Test set-up photos are given below.

An overview sweep with peak detection of the electric field intensity was performed with the measurement
receiver in max-hold and with the antenna placed 1,5 m, 2,5 m and 3,5 m above the floor. The polarisation
was horizontal and vertical. The measurements were repeated with the EUT rotated in 90-degree steps.
The peak overview sweeps are found in section 12.5.

For frequencies where high disturbance levels were found a search for max disturbance level was

performed. With the EUT and antenna in the worst-case configuration quasi-peak measurements were
carried out.

Test set-up in the semi-anechoic shielded chamber

Intertek Testing Services
ETL SEMKO 8
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12.4.2 Test site: Bluetooth anechoic shielded chamber (1-26 GHz)

In the Bluetooth anechoic chamber the EUT was placed on a non-metallic table, 1,4 m above the floor. The
radiated disturbance electric field intensity was measured at a distance of 3 m. The specified test mode was
enabled.

An overview sweep with peak detection of the electric field intensity was performed with the measurement
receiver in max-hold and with the antenna placed 1,4 m above the floor. The polarisation was horizontal
and vertical. The measurements were repeated with the EUT rotated in 90-degree steps. If necessary, the

sweep was repeated with average detection.

The peak overview sweeps are found in section 12.5.

Intertek Testing Services
ETL SEMKO 8
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12.5 Test protocol

12.5.1 Semi-anechoic shielded chamber

Date of test: October 14, 2002

30 — 1000 MHz, max peak at a distance of 3 m on the lower TX channel

Test report no. 202259R1
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Level [ dBuV/ m ]
60 DO

50 B B

a0 ' S

30 P
20 feee

10 - [,

o : : : : : :
30M 50M 7O0M 100M 200M 300M 500M 700M 1G
Frequency [ Hz]
X MES VLBO21014-1_fh QP
M ES WVLB021014-1_pre PK
— LI M FCC CassB F Q P/ AV FCC CassB, feH strength
30 - 1000 MHz, max peak at a distance of 3 m on the middle TX channel
Level [ dBuV/ m ]
60 e,
il
50 f
40 - —
30
20
10
o :
30M 50M 70M 100M 200M 300M 500M 700M 1G
Frequency [ Hz]
X MES VLB021014-2 fh QP
M ES VLB021014-2_pre PK
~~~~~ — LI M FCC CassB F Q P/ AV FCC ChssB, fed strength
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30 — 1000 MHz, max peak at a distance of 3 m on the upper TX channel

Level [ dBuV/ m ]
60
| L a ~, : : [
50 N z ; Lo
! ! ! ! . N
40
30
20
10
o ; ; ; | ‘ % I
30M 50M 70M 100M 200M 300M 500M 700M 1G
Frequency [ Hz]
X MES WVLB021014-3_fh QP
— M ES VLB021014-3 pre PK
~~~~~~~~~~~~~ -LI M FCC CassB F Q P/ AV FCC ChssB, fiH strength

30 — 1000 MHz, max peak at a distance of 3 m in the stand-by mode

Level [ dBuV/ m ]
60

40

30

20

30M 50M 70M 100M 200M 300M 500M 700M 1G
Frequency [ Hz]

X MES VLBO21014-4_fh QP
M ES WVLB021014-4_pre PK
| | M FCC CassB F Q P/ AV FCC ChssB, feH strength
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12.5.2 Bluetooth anechoic shielded chamber

Date of test: October 9, 2002

1 — 13 GHz, peak detection at a distance of 3 m; TX mode, lower channel

Level [dBuv/m]

S0

70

&0
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40

30 Wiwywm,‘,www AR

=0 ; - H :
1G 2G 3G 4G s5G &G 7G 8G 10G 133G

Freguenay”  [FHz]

-MES VLBO21009-1 _pre PK
- TIM FOC 15 247 Pk OO ddassg, field strerngth 3m

13 - 18 GHz, peak detection at a distance of 3 m; TX mode, lower channel

Ievel [JBuv/m)
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20 T S e e e e
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18 - 26 GHz, peak detection at a distance of 3 m; TX mode, lower channel

Ievel [dBuv/mil

76

O S

&0

118G 19G 220G 221G 222G 233G 244G 25G 260G
Frequency [Hz]

- MBS VIBO0O21009-10 pre PR
~~~~~~~~~~ -~ T.IM FCOC 15 247 Pk FOC dlassB, field strength 3m

18 — 26 GHz, average detection at a distance of 3 m; TX mode, lower channel

Tevel [dBuv/m)
56

54

52

E5 (O [rommtons o O SO

46

44

42

401}

38 - i
18G 159G 20G 21G 222G 23G 24G 25G 266G

Frequency” [H=]

s MBS VLBO21009-11 pre PK
—— LIM FOC 15 247 Av FOC ClassB, field strerath 3m
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1 - 13 GHz, peak detection at a distance of 3 m; TX mode, middle channel

Level [dBuv/ ]

G s e . e e e e e e

BB | e

70

&0

20 , ; :: : 3»
1 2 3G aa 5@ &G TG 8G 106G 13C

Frequency [Hz]

MES VIBO0O21002-2 pre P
- T IM  FCOC 15 247 Pk FCC CdlassR, field strength 3m

13 - 18 GHz, peak detection at a distance of 3 m; TX mode, middle channel

Level [dBupv/m]

70

65

&0

B ES fomomo o e

40
13G 14G 15G 1eG 177G 18G

Frequency [Hz]

—— MES VILB0O21009-6 pre PK
~~~~~~~~~~ IL.TM FCOC 15 247 Pk FCC ClassB, field strength 3m
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18 — 26 GHz, peak detection at a distance of 3 m; TX mode, middle channel

Ievel  [dBuv/m]

70

118G 192G 220G

21G 22G 233G 24 25G 260G

Frequency [Hz]

MES VLBOX21009-2 pre PK
—— LIM FQOC 15 247 Pk

FOC ClassB, field strength 3m

18 — 26 GHz, average detection at a distance of 3 m; TX mode, middle channel

Tevel [ABuV/m]
55
54

52

50

48

P —

18G 199G 20G

21G 22G 233G 244G 25G 226G,

Frequency [H=z]

MES VLBO21009-12 pre PK
e TIM FCC 15 247 A

FOC ClassB, field strergth 3m

- Intertek Testing Services
TS Enane




VAT No. SE556024059901, Registered Office, Stockholm, Sweden S11¥

@ SEMKO Test report no. 202259R 1

Page 23 (38)

1 — 13 GHz, peak detection at a distance of 3 m; TX mode, upper channel

Ievel  [dBuv/m]
(3 e e e e et e : e

70

&0

40

WM léxlr“wl’*mﬂw**" &

30

20 -
1G 2G 3G 4G =le &G 7S 8G 100G 133G

Frequency [H=]

e MES VEBOZ21009-3_pre PR
e TNV FCC 15247 Pk OO JassB, field strergth 3m

13 — 18 GHz, peak detection at a distance of 3 m; TX mode, upper channel

Ievel [ABuV/mi
75

70|

&5

60

55

40
13G 14G 115G 16G 177G 18G

Frequency [Hz]

- - MES  VILBO21009-7 pre PK
—— LIM FCOC 15 247 Pk FOC ClassB, field strergth 3m
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18 — 26 GHz, peak detection at a distance of 3 m; TX mode, upper channel

Level [aBuvV/ml
76

70

60

18G 19G 20G 21G 22G 23G 24G 25G 260G
Freguency” [FH=]

~eee MES VLBO21009-8 pre PK
~~~~~ — LIM FOC 15 247 Pk FCC ClassB, field strength 3m

18 — 26 GHz, average detection at a distance of 3 m; TX mode, upper channel

Laevel [dBuv/m]
55 S
54

521~

48

118G 196G 206G 21G 22G 233G 224G 225G 260!
Frequency [Hz]

MES VILB0O21009-13 pre PK
—— ILIM FCOC 15 247 &V OO Classi, field strerngthh 3m
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Date of test: October 9, 2002

VAT No. SE556(24059901, Registered Office, Stockholm, Sweden S111

1 — 13 GHz, peak detection at a distance of 3 m; stand by mode

55

ILevel [dBuv/m]

e 2G 3G 4G 5@ . 63 TG 8G 106 13G
Frequency [Hz]
MES VLBO21009-4_pre PK
———LIM  FOC 15 247 Av FOC ClassB, field strength 3m
Field strength of spurious emissions
Frequency RBW Measured Limit Note
level
Peak QP/AV Peak QP/AV
[MHz] [kHz] | [dBuV/m] | [dBuV/m] | [dBuV/m] | [dBpV/m]
44,6 120 28 19,6 - 40
46,6 120 33 29.8 - 40
47,9 120 25 22,5 - 40
48,3 120 32 24,2 - 40
50,8 120 26 26,5 - 40
53,4 120 24 14,2 - 40
82,0 120 24 23,4 - 40
82,3 120 32 27,3 - 40
84,4 120 26 253 - 40
86,2 120 31 29.0 - 40
86.6 120 25 25,7 - 40
86,9 120 23 17,6 - 40
128,6 120 28 31,0 - 43,5
3954 120 30 22,8 - 46
9575 120 28 19.4 - 46
1000 — 13000 1000 <52 - 74 54
13000 — 18000 1000 <52 - 74 54
18000 — 26000 1000 <59 <47 74 54

Fulfil requirements: Yes

Intertek Testing Services
ETL SEMKO




Page 26 (38)

|
|
|
@ SEMKO Test report no. 202259R1 {
|
|
l

APPENDIX I - MEASUREMENT PLOTS

Peak Output Power, lower channel

ExtRef Marker 1 [T2L] rBW 3 MHEHZ REF AtT 40 AaB
Ref vl —3.086 <Bm VBW 3 MHEZ
15 dBm 2.40178358 GHZE SWT 1 s Unit <IBm
1s
10 En
o +
_}_4_,_!_—“.\“\_“\\
—~10 H\\

~40

~50

=60

—70

-80

~85

N

Center Z.402 GH= 1 ME=zZ/ Span 10 MH:

Peak Output Power, middle channel

ExtRet Marker 1 [T1] REBW 3 MEZ R¥F Attt 40 dB
et L.wv1l —3.18 Bm VEBW 3 MHEZ
15 «dBm 2.44113026 GHEz SWT 1 s Unit ABm
15
10 Ex
o -
s -\\\H
hoo"fﬁ;;y"/ g\«\ EREEN
=30 wmrr
=
- -40
w
=
b5
b=l
B
B ~50
2]
£
©
z ~&0
pl
9
%]
o
= -70
C
e
<
2 -80
‘o
& -85
= Center 2.4491 GH= 1 MEZ/S Span 10 ME=
X
7 Date: 10.0CT. 2002 13:32:00
2
=}
B

5

VAT No. SE5
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Peak Output Power, upper channel
mtRef Marker 1 [T1] RRW 2 MMz R¥ Att A0 - Ar
Ref Lv1 —4.13 dBm VBW 3 MEzZ
15 <iBrn 2.47998998 GHZ SWT 1 s Unit [=h=5ed]
15
10 ES
© B
fryﬂﬂfﬂud_—F_J__———_‘
~— |
—~10
— R FEvTN
—20
—30 mx
—-a0
—-50
~ &0
-70
—-80
-85
Center Z.48 GH= 1 MRz Span 10 MHAZ
Date: 1Q.0CT. 2002 L3:349:46
TX Output Spectrum — 20 dB Bandwidth, lower channel
ExtRet Marker 3 [T1] RBW 30 kH= RE Att 40 B
Ref Livl —2&.39 dBm VEBW IO kH=Z
17 dBm 2.40154158 GHZ SwWr 5 ms Unit fhi=hog)
17
EN
pie]
Q
1
“10 YT, i D e
NJJ ¥ \
ABIAT H 1nan
% ad AN

| - o
r‘”’/\/ M-S

I P

—~ &0

—-70

-BC
—-82

Center 2.402 GE= 150 kE=Z./ Span 1.5 ME=Z

Date: 1Lo.OCT.. 2002 10:02:48

VAT No. SE556024059901, Registered Oflice, Stockholm, Sweden 5111
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TX Output Spectrum — 20 dB Bandwidth, middle channel

ExtRer Marker 3 [T1] RBW 30 kH=z RE Attt 40 dB
Ref Lvl —26.78 oBm VEBW 30 kEz
17 <Bm 2.449083257 Gz SwWT 5 ms Uni t <Em
17
10
5]
1
1o P Y /K Paat

- /\,.m/’ \f\ on

~50Q

=50

—-70

—-80
~-83

Center 2.441 GH= 150 kx®z. Span 1.5 MHzZ

Date: 10.O2T. 2002 101811

TX Output Spectrum — 20 dB Bandwidth, upper channel

EXxtReT Marker 3 [T1] REBW 30 kHzZ RE Att 40 dB
Ref Lvi —27.36 B VEBW 30. kHzZ
17 dBrm 2.479544598 GH= SWT 5 ms Unit aBm
17
Ex
10
o
1

~10
1Az | fv”“r\// 1aem

—30 //\/j \f\i‘ mxT

—-6Q
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~8Q0
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Date: 1LO.oCT. 2002 10:28:082
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Carrier Frequency Separation, lower channel
ExtRel Delta 1L [T1] rBW 100 kH=z RE Attt 40 AaAB
ref Lv1 —0.15 d» VRW 100 kHzZ
15 aeBm L.C0200401L MHZ SwWL 20 ms Unit f=8=5y
15
10 EN
© . iy

Naaine N .. | [
—zo dmAx /'H{J \h’\h\/ ‘\\\n[/ﬂ 1nen

mxT
paon
| L
~-50
— &0
-~70
~80
-85
Center 2.402 GHzZ 400 xHE=/ Span 4 MHEZ
Date: 10.0CT.2002 10:36:2%
Carrier Frequency Separation, middle channel
ExtReft Delta 2 [T1] REW 100 kH=Z RE Attt 40 aB
Rref Lv1 Q.08 OB vBW 100 XH=Z
15 daBm 1.00200401L MHAZ SWT 20 s Unit ABm
1s -
[
10 N
o T

B SN S e N Y e W

2o mu\‘ / \\// \‘\\/ \"‘\// .

—30 T
=40
~50
—
=
=
17s)
& -850
5
=
o
=
g} 1
g -7
=]
=
3
o
<
E —a0
Ity
2 -85 .
2 Center 2.441 GH= 400 kH=/ span 4 MHzZ
3
2
B

Date: 10.0CT. 2002 10:48:03
|
i

VAT No. SE556(24059901, R
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Carrier Frequency Separation, upper channel
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ExtRef  Delta 1 [T1] REW 100 kHz RE ALt 40 aB
Ref Ll —o.23 as TEW 100 xE=z
15 aBm ~1.01002004 MH=z swT 20 s Uit aEm
1s
10 | 2 |
° T -

Hmat Vit i

Apam

e N

—=30

-4 0

=50

\W T
N\W‘N\‘ijll\ "
U S

~70

—80

-85

Number of Hopping Channels (79)

Span 4 MH=

EXtReT REW 100 kH=z= RE Attt 40 4dB
Ref Lvl VEW 100 kHE=z
15 daBm SWT 24 ms Urit <ABrn
15
10 =
[e]
—=10
ol itaAx Lram
L4
30 mxT

-4

—&80

—70
i

~-80 |

i

-85 i

Start 2.39% GH= 5.5 ME=/ Stop Z.492 GH=zZ

Date: 10.,.0CT, 2002 11: 02129
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Band Edge Compliance at 2400 MHz

EXtRef Delta 1 [T13 REBW 100 kyaz BE Attt 40 4B
Ret Lv1i —37.87 a8 vBW 100 xkHZ
15 aBm ~2,034068%4 MHEz SWT 5 ras Unit SLBm
's
10 ==
© H

Janin
e /N .

-30 M{_{_j EXT
| \

~B0

-~70

~80

-85

SHzZ 700 kE=. Span 7 MHE=

Band Edge Compliance at 2483,5 MHz

ExtRef Delta 1 [T11] RBW 100 KHzZ RE Attt 40 dB
Ref Lwvi —~4l.314 o VBW 100 kHE=z
15 dBm 248683335 MAZ SWT 5 ms Unit <Bro
15
10 I

M
BIVARN -

NFARY

o N y
WWWWMM

~70
t
-ao0 :
—8s )
Center Z2.4835 GHE= 200 kH=Z./ Span 9 MHE=
Date: Lo, oo, 2002 iz

VAT No. SE556024059901, Registered Office, Stockholm, Sweden S111
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Time of Occupancy (dwell time), lower channel -- determination of T
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EXxtRef Delbta. 1 [T1] REBW 1 MHEZ RE At 40 a8
Ref Lv1 ~0.52 B VRW 1 MEZ
15 daBm 387.174349 us SWT 1.05 ms Uriit <Bm
15
10 Ex
o . T sSGn
Y
. TREG
~10
—Z0 LA
~30 BxT
—q0
A e h S n
] [ 48] U = b J LI A
~ &0
-0
—-8a =
-85
Center 2.402 GH= 105 ws
Date: 10.0CT. 2002 11:35:26
Time of Occupancy (dwell time), lower channel — determunation of n
ExtRer Delta 1 {[T11] RBW 100 kH=z RE Attt 40 dB
Ref Lvl $.00 s vBwW 100 kH=Z
15 JABm 387 .174348 M= SwWT 10 s Uit B
s
10 > ]
fa) | SEL
1
II TRG
—-10
20 " 1pam
-3c B
—40 Il Hh
9
]
~50 t
—&0
~7Q
—~ 8 O
25 {

Center 2.402 GHZ kS

()

Date: 10.0CT. 2002 11:47 100
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Time of Occupancy (dwell time), middle channel — determination of T

ExtRef Daelta L [T1] RBW 1 vHE=z R¥ Attt 40 dB
rRef Lwvl —-0.45 B VBW 1 rEz
15 aBm 387.174349 us SWT 1.05 ms Unit <Bm
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Time of Occupancy (dwell time), middle channel — determination of n
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Time of Occupancy (dwell time), upper channel — determination of T
ExtRe® Delta L [T2A) RBW 1 MEz BREF Abtt 40 AR
Ref Lwvl —0.34 B VBW 1 MHE=z
15 dBm 38T7.174349 N= SwWT 1.05% ms unit <TBIn
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Time of Occupancy (dwell time), upper channel — determination of n
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Power Spectral Density, lower channel

EXtRet Marker 1 [T1] RBW 3 kE=Z RE AtT 40 AaAB
Ref Lv1l ~17.59 dBm VEW 10 kH=Z
15 daBm 2.40203507 GH=2 SWT 280 ms Unit dBm
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Power Spectral Density, middle channel

EXxtRef Marker 1 [T1] REW 3 kH=z RFEF Attt 40 an
Ref Lvl —17.92 JBm VEW 10 kHE=
15 dBm 2.4494097295 GSHzZ SwWT 280 ms Unit JBra
1
10 Ex
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Date: 18.0CT. 2002 14:07:05
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Power Spectral Density, upper channel
|
ExtRet Marker 1 [T1] RBW 3 kHEzZ RE AtEL 40 dB |
Retf LvLi —17.85 dBm VEBW 10 kH=Z ‘
15 dBm 2.47996633 GHz SWT 280 .ms Unit <ABm
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Date: 10.0CT. 2002 14:16:18
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